Dolly Kit UT-05048 - Dolly Kit P/N UT05048 (Part 1)

é

HEX NUT (2)°* (1/4-20
\ HEX NUT (4)° .
(TS5 ) (1/4-20) 81053
) o
ot IR o LOCK WAHER (4)"* )/ oyese
(1/4") 83009
74 HEX HEAD SCREW"*
CLAMP PLATE G (2) (1/4-20 x 1%)
(2)" 49453 N 82496
3

CLAMP 02595

COTTER PIN (2)**
(332X 11/8") 86303 _

= GRIP, HANDLE (2)
JA-995751-5

fes 3

¥~ TUBING, HANDLE (2)

o
A

USE TEMPLATE AT
THESE LOCATIONS

WHEEL (2) 49454 rods0
BOLT (4)"*
(1/4-20 X 2") 80295 ~ S FLAT WASHER (4)"
1/4") 84006
WASHER (2)** “U" BOLT (2) (&%)
(s18°) 49453 —
84114-1 AXLE (1) HEX NUT (4)* :° KWASHER (4)" (1/4°)
A49452 (1/4-20) 2084
81053

© ©®

* Included with "U" Bolts.
** Standard fasterners,

available at local suppiliers.

TEMPLATE Rendered by LeadVenture, Inc.



Ref #
49453

86303

A49452
841141
49453

81053

83009
02595

80295
84006

82496

Part # Description
49453 Clamp Plate
26303 Cotter Pin '?/32 x1
1/8
A49452 Axle
841141 Washer 5/8"
49453 U-Bolt
81053 Hex Nut 1/4-20
83009 Lock Washer 1/4"
02595 Clamp
Skid

80295 Bolt 1/4-20x 2 1/2"
84006 Flat Washer 1/4"

Hex Head Screw

82496 1/4-20 x 1"

JA995715 JA 995715 Grip, Handle

49454
49450

49454 Wheel
49450 Tubing, Handle

Qty

[N S I

[N ~ B

\S)

Context Note

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.
Included with "U" bolts.

Standard fastener available at local suppliers.

Standard fastener available at local suppliers.
Standard fastener available at local suppliers.

Standard fastener available at local suppliers.



Dolly Kit UT-05048 - Dolly Kit P/N UT05048 (Part 2)

GRIP, HANDLE (2)
LOCK WASHER (2) SA-006715
NUT (4) 1/4-20* HEX NUT (2) ** 1/4"** 83009
81053 (1/4-20)
81053
LOCK WASHER
(4) 174
CLAMP PLATE (2)* 83009
49453 SKID BOLT (4) ** HEX HEAD SCREW (2)**
\ 1420X21/2°  (1/4-20X 1")
COTTER PIN (2)** 80 82496
32X 11/8" ‘ TUBING, HANDLE (2)
86303 49459
FLAT WASHER (4) 1/4"**
AXLE (1) 83%06
LOCK WASHER (4) 1/4"**
A49452 801t (2) @
el NUT (4) 1/4-20*
81053
WASHER (2) 5/8"**
84114-1 @ * Included with "U" Bolts.
** Standard fasterners,

available at local suppiliers.

TOP VIEW OF SKID

ENGINE END PUMP END
SPRING SPRING

Rendered by LeadVenture, Inc.



Ref #
49453

86303
A49452
841141
49453
81053

83009
02595
80295

84006

82496

Part # Description
49453 Clamp Plate
26303 Cotter Pin '.75/32 x1
1/8
A49452 Axle
841141 Washer 5/8"
49453 U-Bolt

81053 Hex Nut 1/4-20

83009 Lock Washer 1/4"
02595 Clamp
80295 Bolt1/4-20x2 1/2"

84006 Flat Washer 1/4"

Hex Head Screw

82496 1/4-20 x 1"

JA995715 JA 995715 Grip, Handle

49450

49450 Tubing, Handle

Qty

NN

E>N SR ]

Context Note
Included with "U" bolts.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers. Included with "U" bolts.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.

Standard fastener available at local
suppliers.



